
i 

WWTP Improvements - Rebid 

City of Sunbury 

WPCLF and 

Ohio Builds 

Water & Wastewater Infrastructure 

Program 

Round 5 - ARPA Funded Project 

November 2024

21000706 

BID SET 

8150 Sterling Ct. | Mentor | OH | 44060 | 

440.951.9000 | www.ctconsultants.com 



ii 

 

CITY OF SUNBURY OFFICIALS 

 

 

ADMINISTRATION  

 

Joseph St. John, Mayor 

Daryl Hennessy, Administrator 

David Brehm, Esq., Director of Law 

Dana Steffan, CPA, Director of Finance 

Robert Howard, Police Chief 

Wes Hall, P.E., City Engineer 

 

 

COUNCIL 

 

John Grumney, President 

Damin Cappel, Member 

Dave Martin, Member 

Cindi Cooper, Member 

Murray Neff, Member 

Molly Drayer, Member 

Amber Swain, Clerk of Council 
[...]

thereof (except for claims which have been waived by the making or acceptance of final 

payment as provided by paragraph 14.09) will be decided by arbitration in accordance 

with the Construction Industry Arbitration Rules of the American Arbitration 

Association then obtaining, subject to the limitations of this Article 16. This agreement 

so to arbitrate and any other agreement or consent to arbitrate entered into in accordance 

herewith as provided in this Article 16 will be specifically enforceable under the 

prevailing law of any court having jurisdiction. 

 

16.02 No demand for arbitration of any claim, dispute, or other matter that is required to be 

referred to Engineer initially for decision in accordance with paragraph 9.09 will be 

made until the earlier of (a) the date on which ENGINEER has rendered a written 

decision or (b) the thirty-first day after the parties have presented their evidence to 

ENGINEER if a written decision has not been rendered by ENGINEER before that date. 

No demand for arbitration of any such claim, dispute or other matter will be made later 

than thirty days after the date on which ENGINEER has rendered a written decision in 

respect thereof in accordance with paragraph 9.08 and the failure to demand arbitration 

within said thirty days' period will result in Engineer’s decision being final and binding 

upon OWNER and CONTRACTOR.  If ENGINEER renders a decision after arbitration 

proceedings have been initiated, such decision may be entered as evidence but will not 

supersede the arbitration proceedings, except where the decision is acceptable to the 

parties concerned.  No demand for arbitration of any written decision of ENGINEER 

rendered in accordance with paragraph 9.08 will be made later than ten days after the 

part making such demand has delivered written notice of intention to appeal as provided 

in paragraph 10.05. 

 

16.03 Notice of the demand for arbitration will be filed in writing with the other party to the 

Agreement and with the American Arbitration Association, and a copy will be sent to 

ENGINEER for information.  The demand for arbitration will be made within the thirty-

day or ten-day period specified in paragraph 16.02 as applicable, and in all other cases 

within a reasonable time after the claim, dispute or other matter in question has arisen, 

and in no event shall any such demand be made after the date when institution of legal 

or equitable proceedings based on such claim, dispute or other matter in question would 

be barred by the applicable statute of limitations. 

 

16.04 Except as provided in paragraph 16.05 below, no arbitration arising out of or relating to 

the Contract Documents shall include by consolidation, joiner or in any other manner 

any other person or entity (including ENGINEER, ENGINEER's Consultant, and the 

officers, directors, agents, employees, or consultants of any of them) who is not a party 

to this contract unless: 

 

 



21000706  REV.  08/02/24 SC.8 

(A) the inclusion of such other person or entity is necessary if complete relief is to be 

afforded among those who are already parties to the arbitration, and 

 

(B) such other person or entity is substantially involved in a question or law or fact 

which is common to those who are already parties to the arbitration and which will 

arise in such proceedings, and 

 

(C) the written consent of the other person or entity sought to be included and of 

OWNER and CONTRACTOR has been obtained for such inclusion, which 

consent shall make specific references to this paragraph; but no such consent shall 

constitute consent to arbitration of any dispute not specifically described in such 

consent or to arbitration with any party not specifically identified in such consent. 

 

16.05 Notwithstanding paragraph 16.04 if a claim, dispute or other matter in question between 

OWNER and CONTRACTOR involves the Work of a Subcontractor, either OWNER or 

CONTRACTOR may join such Subcontractor as a party to the arbitration between 

OWNER and CONTRACTOR herein under.  CONTRACTOR shall include in all 

subcontracts required by paragraph 6.06(G) a specific provision whereby the 

Subcontractor consents to being joined in an arbitration between OWNER and 

CONTRACTOR involving the Work and such Subcontractor.  Nothing in this paragraph 

16.05 nor in the provision of such subcontract consenting to joinder shall create any 

claim, right or cause of action in favor of Subcontractor and against OWNER, 

ENGINEER, or ENGINEER's Consultants that does not otherwise exist. 

 

16.06 The award rendered by the arbitration will be final, judgment may be entered upon it in 

any court having jurisdiction thereof, and it will not be subject to modification or appeal. 

 

16.07 OWNER and CONTRACTOR agree that they shall first submit any and all unsettled 

claim, counterclaims, disputes and other matters in questions between them arising out 

of or relating to the Contract Documents or the breach thereof ("disputes"), to mediation 

by the American Arbitration Association under the Construction Industry Mediation 

Rules of the American Arbitration Association prior to either of them initiating against 

the other a demand for arbitration pursuant to paragraphs 16.01 through 16.06, unless 

delay in initiating arbitration would irrevocably prejudice one of the parties.  The 

respective thirty and ten-day time limits within which to file a demand for arbitration as 

provided in paragraphs 16.02 and 16.03 above shall be suspended with respect to a 

dispute submitted to mediation within those same applicable time limits and shall remain 

suspended until ten days after the termination of the mediation.  The mediator of any 

dispute submitted to mediation under this Agreement shall not serve as arbitrator of such 

dispute unless otherwise agreed. 

 

 

END OF SECTION 

 

01/2024 



 

 

 

 

 SECTION 5 

 SPECIFICATIONS 

 



21000706 REV. 11/12/24 011100 - 1 

SECTION 011100 - SUMMARY OF WORK 

PART 1 - GENERAL 

1.1 RELATED DOCUMENTS 

A. Drawings and general provisions of the Contract, including General and Supplementary 
Conditions and other Division 1 Specification Sections, apply to this Section. 

1.2 LOCATION OF THE PROJECT 

A. The project is located in the Village Sunbury, Delaware County.  The project site is at the Village 
of Sunbury Wastewater Treatment Plant, 127 Middleview Dr, Sunbury, OH 43074. 

1.3 RELATED DOCUMENTS 

A. The Contract Documents include the Project Manual and the Drawings. 

B. The Project Manual consists of two (2) volumes of Contract Documents. Volume 1 includes the 
Legal Notice, Table of Contents, Instructions to Bidders, Forms to be completed with the Bid, 
Contract Forms, General Conditions, Supplementary Conditions, Specific Project Requirements.  
Volume 2 consists of the technical specifications, including: 

1. Divisions 01 through 09, for material and material installation to be incorporated into the 
work. 

2. Divisions 10 through 12 – Specialties for material, furnishings, and installation to be 
incorporated into the work. 

3. Division 13 – Special Construction, material and installation of the metal building. 

4. Division 22 – Plumbing for material, equipment and installation to be incorporated into the 
work. 

5. Division 23 – HVAC, material, methods and installation of the HVAC system. 

6. Division 26 – Electrical for material, equipment and installation to be incorporated into the 
work. 

7. Division 31 – Earthwork for material and installation to be incorporated into the work. 

8. Division 32 – Exterior Improvements for material and installation of pavements; and 
seeding. 

9. Division 33 – Utilities for material and installation of sanitary sewage system, and hydrants. 

10. Division 35 – Water way and marine construction, material and installation of the slide 
gates. 

11. Division 40 – Process Integration for material, equipment, system integration to be 
incorporated into the work including sluice, process pipe hangers and supports, process 
valves, pipes and fittings, instrumentation and system integration. 

12. Division 43 - Process Liquid Handling for the pumps, material and installation to be 
incorporated into the work. 



21000706 REV. 11/12/24 011100 - 2 

13. Division 46 – Wastewater Equipment materials, equipment and installation to be 
incorporated into the work. 

C. In general, these Specifications describe the work to be performed by the various trades, other 
than work specifically excluded.  It shall be the responsibility of the Contractor and Subcontractors 
to perform all work incidental to their trade, whether or not specific mention is made of each 
item, unless such incidentals are included under another Item. 

D. It is advised that the Contractor and all Subcontractors familiarize themselves with the contents 
of the complete Specifications, particularly for the trades preceding, following, related or adjacent 
to their work. 

1.4 PROJECT DESCRIPTION 

A. The City of Sunbury WWTP is active and meeting permit requirements.  The current WWTP is 
designed to treat an average daily flow of 1.125 MGD and Peak Hourly Flow of 4.0 MGD, 
discharging treated effluent to the Prairie Run. The last City of Sunbury WWTP Improvements was 
conducted in 2004, Contract No. 2002-02.  The City of Sunbury WWTP Improvements Project will 
expand WWTP operating capacity to Average Day Design Flow of 2.0 MGD and Peak Hourly Flow 
of 6.0 MGD.   

B. The Contract Drawings contain detailed description of work to be furnished for the proposed 
WWTP Improvements Project.  The scope of work is divided into the Series, presented, identified 
under “Sheet Name”.  The project includes the following improvements:  

1. Series 00 - General: Sheets 00G-01 through 00G-10 show the organization of the drawings; 
General notes; Valve Schedule; Process Flow Diagram; and Hydraulic Profile and Design 
Criteria. 

2. Series 01 - Site Improvements (Civil): Overall Site Plan of the Existing WWTP and Proposed 
Site Improvements. 

3. Series 10 - Headworks Improvements: Influent Pump Station. Selective demolishing of the 
existing screen equipment and an installation of the new mechanical screens. 
Replacement of the existing grit equipment, including but not limited to grit washer-
compactor, grit pumps, and etc., and installation of the second grit tank. Contractor shall 
provide temporary bypassing during construction activities.  

4. Series 20 – Oxidation Ditch Improvements include, but not limited to installation of the 
new mixers, drives and bearing, instrumentation and controls.  Slitter Box improvements. 
a.  Contractor shall provide temporary Oxidation Ditch Splitter Box bypassing during 

this construction activities.   
1) Temporary gravity line from the Grit effluent channel directing all flow to the 

Oxidation Ditch No. 1/2.  
2) Temporary RAS line shall be provided by the Contractor during construction 

of the new RAS line. 

5. Series 30 – Secondary Clarifiers No. 1 & 2 mechanisms replacement.  Installation of the new 
Final Clarifier No. 3.  Slitter Box improvements. Contractor shall provide temporary 
bypassing during construction activities. 

6. Series 40 – Tertiary Filtration: New Tertiary Filtration treatment shall be provided including, 
but not limited to: Rapid Mix/Coagulation/Flocculation tanks; Tertiary Filtration Building with 



21000706 REV. 11/12/24 011100 - 3 

the Drumfilters equipment, polymer feed; Tertiary Filter Pump Station and Drain Pump 
Station. 

7. Series 50 – UV Disinfection/Post Aeration/Parshall Flume: Convert existing Aerobic Digester 
Tank No. 4 to Post Aeration/UV Disinfection and Parshall Flume.  After completion, remove 
existing UV Disinfection equipment from the tank and convert it to the Sludge Wet Well 
No. 2 

8. Series 60 – RAS/WAS Pump Station Improvements: Replace existing RAS pumps with new 
submersible pumps. Contractor shall provide temporary bypassing of RAS to the Oxidation 
Ditch during construction activities.  

9. Series 70 – Aerobic Digesters No. 1-4 and Sludge Wet Well.  Replacing old diffusers with 
new coarse bubble diffusers. Demolition of the existing gate valves, telescoping valves, 
butterfly valves, railings; and old blower housing. Conversion of the existing Aerobic 
Digester No. 4 to the Post Aeration/UV Disinfection and Parshall Flume.  Provide new 
Aerobic Digesters No. 4 & 5.  Furnish and install positive displacement blowers for Aerobic 
Digesters No. 4 & 5 air supply. 

10. Series 80 – Sludge Transfer Lift Station: Improvements of the existing Sludge Transfer Lift 
Station include the construction of the above ground building, an installation of the new 
progressive cavity pumps and grinders, replacement, piping and valves replacement. 

11. Series 90 – Sludge Transport/ Electrical Building: Replacement of the existing sludge 
grinders and progressing cavity pumps with the new equipment for feeding digested 
sludge from the Sludge Wet Well to the dewatering screw press. Replacement of the 
existing blowers with new positive displacement blowers for aeration of the Aerobic 
Digesters No. 1, 2 and 3, and Post Aeration Tank.  

12. Series 100 – Sludge Dewatering:  Provide new sludge dewatering equipment.  

13. Series 110 – Sludge Drying Facility: Provide new Sludge Storage Area (2,520 sf) for storage 
dewatered sludge after dewatering. This is an Alternate bid item, A1, per Specification 
Section 012300. 

14. Series 120 – Existing Operations Building Renovation and Improvements. This is an 
Alternate bid item, A2, per Specification Section 012300. 

C. In general, these Specifications describe the work to be performed by the various trades, other 
than work specifically excluded.  It shall be the responsibility of the Contractor and Subcontractors 
to perform all work incidental to their trade, whether or not specific mention is made of each 
item, unless such incidentals are included under another Item. 

D. It is advised that the Contractor and all Subcontractors familiarize themselves with the contents 
of the complete Specifications, particularly for the trades preceding, following, related or adjacent 
to their work. 

1.5 SCHEDULES AND SEQUENCE OF CONSTRUCTION 

A. Contractor shall provide schedules for performance of the Work in accordance with the provision 
set forth within the General Conditions.  The schedule(s) shall detail all phases of construction to 
completion with milestones and associated dates.  The schedule(s) shall be presented in a format 
acceptable to the Owner and Engineer. 



21000706 REV. 11/12/24 011100 - 4 

B. Project Critical path items identified include: 

1. Series 10 – Raw Influent Pump Station: Replacement of the existing three submersible 
pumps with new and installation of Pump No. 4 in the existing wetwell. Provide new Radar 
type level transmitter, VFDs, and pumps controls.   
a. Contractor shall provide temporary by-passing pumping to isolate the Influent Pump 

Station wet well for installation of the new pumps. 
b. Improvement to the pump station shall be scheduled during period of low 

wastewater flow.   
c. Suggested wastewater by-passing is to direct plant raw influent wastewater from 

existing Manhole-A to the EQ Tank; install temporary submersible pump at the EQ 
Tank and connect the force main to the emergency line 6” quick disconnect located 
in the valve pit. 

2. Series 10 – Headworks Building:  
a. Demolition of the existing mechanical screen and manual bar screen and installing 

two (2) new mechanical bar screens, screenings conveyors and new screening 
compactor.  Only one screen channel can be taken out of service at a time. 
Construction of the Grit Tank No. 2; installation of the new grit tanks mixers; 
replacement of the existing grit washer and compactor unit with the new; 
replacement of the grit removal pumps and etc. Contractor shall schedule WWTP 
outage.  Duration of the outage shall be for maximum of 1-day and only as approved 
by the Owner.  

b. Demolition of the existing rooftop HVAC and replacement with the new HVAC unit. 

3. Series 20 – Oxidation Ditch No. 1/2, Splitter Box Improvements:  
a. Contractor shall provide temporary bypassing before starting construction activity. 

1) Construct new 24-inch primary effluent gravity line from the grit effluent 
channel extending it to the Oxidation Ditch Splitter Box. Provide temporary 
connection to the 18-inch Oxidation Ditch No. 2 influent line at 45-degree 
elbow located before the motor operated line. 

2) Contractor to provide temporary force main line from the RAS/WAS valve pit 
emergency quick disconnect to feed RAS directly Oxidation Ditch No. 1/2. 

b. Improvements work 
1) Demolition of the current weirs and installing new motor actuated sliding weir 

gates, total of 2 units.   
2) Demolition of the 10-inch RAS piping and providing 14-inch RAS DIP force 

main from the RAS/WAS Pump Station.   
3) Replacement of the 18-inch DIP Oxidation Ditch Influent Lines with 24-inch 

DIP. Only one line shall be replaced at a time. 
4) Installation of the Ultrasonic Level Senor. 
5) Provide all necessary bulkheads, bypass piping and pumps as required for 

splitter chamber tie in work. 

4.  Oxidation Ditch:  Required modification to run both tanks in series. 
a. Replace all drives, total of 6. 
b. Provide and install new sliding gates and motor actuated valves for the Oxidation 

Ditch influent, effluent and RAS flow. 
c. Provide new Control System 
d. Only one Oxidation Ditch tank can be taken out of service at a time.  

 



21000706 REV. 11/12/24 011100 - 5 

5. Series 30 – Secondary Clarifier Splitter Box 
a. Contractor shall provide temporary bypassing before starting construction activity.  

1) Recommended sequence of construction is to complete construction of   
Secondary Clarifier No. 3 and provide new 24-inch Oxidation Ditch effluent 
piping temporary connected directly to the Secondary Clarifier No. 3 feed line.  
This will allow to remove Secondary Clarifiers No. 1 & 2, and the Splitter Box 
temporary from service. 

b. Improvements 
1) Replacement of the 18-inch DIP Splitter Box influent with 24-inch DIP. 
2) Installation of the new weir gates for Final Clarifiers No. 1-3. 
3) Installation of the Ultrasonic Level Senor.  

6. Series 30 – Secondary Clarifiers: 
a. Existing Secondary Clarifiers No. 1 & 2: Demolition of the existing clarifier 

mechanisms in its entirety, including center drive, bridge and railings and 
replacement with new suction header type mechanism, scum removal system, drive, 
bridge, railings, etc. 

b. New Secondary Clarifier No. 3: Provide new 70-diameter Final Clarifier.  Clarifier No. 
3 shall be completed and brought into service before starting modifications to Final 
Clarifiers No. 1 and 2.   

7. Series 40 – Tertiary Filtration Facility: New Tertiary Filtration Facility includes new Rapid 
Mix/Coagulation/Flocculation tanks, automatic backwash Discfilter equipment installed in 
the new Tertiary Filter Building, complete with the coagulation and polymer feed systems, 
and automatic control system.    

8. Series 40 – Tertiary Filter Submersible Pumps Station:   
a. Construct new Wet Well and Valve Vault equipped with new submersible pumps, 

total of 3, and an additional Pump No. 4 to be installed in the future.   
b. The Valve Vault includes all necessary valves, piping and flowmeters, excess hatches 

as shown on the Drawings.  
c. Provide Ultrasonic type level transmitter, VFDs, pumps’ controls for a complete 

pumping system. 

9. Series 50 – UV Disinfection / Post Aeration and Parshall Flume:  
a. Contractor shall coordinate construction activity for the existing Aerobic Digester No. 

4 with the Owner and the Engineer at least 2 weeks prior to the work. 
b. It is suggested to remove Aerobic Digester No. 4 from operation only after 

completion of new Aerobic Digester No. 4 & 5 construction and the start-up of the 